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Compressive Strength Report of concrete specimens
(According to B.S 1881 -part 116:1983 And6097:19898:1991)

Job Name 3 oendtY ¥ dahaladly 46 el § Aaledl Ailpal) Cement Type i
Cement Content 300
CLIENET Sabs 48 SPECIFIED STRENGTH 250 kglcm2
STRUCURE NAME il uﬁfﬁi’:ﬁ;‘;ﬁib . NO.OF CUBES MADE 3
Date OF CASTING 17/09/2023 Date OF TESTING 25/09/2023
7 DAYS
1 2 3 [ 4 5 6
Date OF Testing 25/09/2023
Condition of testing Moist Moist Moist Moist Moist Mohst
Av.Dimension(mm) 150x150 [ 150x150 | 150x150 | 150x150 | 150x150 | 150x150
Weight(g) 8260 8409 8205 0 0 0
Density (Kg/m3) 245 2.49 243 0.00 0.00 0.00
Failure Load(KN) 525 561 504 0 0 0
Comp.Strength(Kg/cm2) 237.8 2541 228.3 0.00 0.00 0.00
Mode of failure A A A A A A
Av.Comp.Strength(kg/cm2) 240.1

MODES OF FAILURE ACCORDING TO BS 1881 : Part 116 : 1983

Note : T indicates tensile cracking

QCENG._ "/
ENG:- AHMED ESSAM
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Compressive Strength Report of concrete specimens
(According to B.S 1881 -part 116:1983 And6097:1989:1991)

Cement Type opc
Job Name Bl ¥ ddhaiadly 4 Ul g AUatedi Llpall
Cement Content 300
CLIENET S8l A48 SPECIFIED STRENGTH 250 kgl(:m2
STRUCURENAME | ¥ “*("’;“fs’:’i ::‘)‘:'Jl‘:f st NO.OF CUBES MADE 3
Date OF CASTING 17109/2023 Date OF TESTING 16/10/2023
28 DAYS
1 2 3 [ 4 5 6
" Date OF Testing 25/09/2023
Condition of testing Moist Moist Moist Moist Moist Mohst
# Av.Dimension(mm) 150x150 | 150x150 | 150x150 | 150x150 [ 150x150 | 150x150
Weight(g) 8270 8215 8305 0 0 0
Density (Kg/m3) 245 2,43 2.46 0.00 0.00 0.00
Failure Load(KN) 643 674 683 0 0 0
Comp.Strength(Kg/cm2) 291.3 305.3 309.4 0.00 0.00 0.00
Mode of failure A A A A A A
Av.Comp.Strength(kg/cm2) 302.0

MODES OF FAILURE ACCORDING TO BS 1881 : Part 116 : 1983

>, Note : T indicates tensile cracking

-
8

QC ENG

ENG:- AHMED ESSAM/ - /
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Compressive Strength Report of concrete specimens

(According to B.S 1881 -part 116:1983 And6097:1989:1991)

Cement Type opc
Job Name 3at ¥ ddhially 4 Ul 5 Lalall Libalf
Cement Content 300
CLIENET el A, SPECIFIED STRENGTH 250 kgl(:m2
STRUCURE NAME | ¥ 6% (L;“_‘;J' fe Lt NO.OF CUBES MADE 3
Date OF CASTING 19/09/2023 Date OF TESTING 26/09/2023
7 DAYS
1 3 | 4 5 6
Date OF Testing 26/09/2023
Condition of testing Moist Moist Moist Moist Moist Mohst
Av.Dimension(mm) 150x150 | 150x150 | 150x150 | 150x150 | 150x150 { 150x150
4 Weight(g) 8290 8341 8322 0 0 0
Density (Kg/m3) 2.46 247 2.47 0.00 0.00 0.00
Failure Load(KN) 516 543 529 0 0 0
Comp.Strength(Kg/cm2) 233.7 246.0 239.6 0.00 0.00 0.00
Mode of failure A A A A A A
Av.Comp.Strength(kg/cm2) 239.8

MODES OF FAILURE ACCORDING TO BS 1881 : Part 116 : 1983

Note : T indicates tensile cracking

QC ENG

ENG:- Al;__!MED ESSAM
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Compressive Strength Report of concrete specimens
(According to B.S 1881 -part 116:1983 And6097:1989:1991)

Cement Type opc
Job Name $_padit ¥ ddhially 45 Uall g Adaladt Aibalt
Cement Content 300
CLIENET $Sala 48,8 SPECIFIED STRENGTH 250 kg/(:m2
STRUCURE NAME 1 Sy UJ“S( Lx‘)‘ Lo A NO.OF CUBES MADE 3
Date OF CASTING 19/09/2023 Date OF TESTING 17/10/2023
28 DAYS
1 2 3 [ 4 5 6
Date OF Testing 17/10/2023
Condition of testing Moist Moist Moist Moist Moist Mohst
Av.Dimension(mm) 150x150 | 150x150 | 150x150 | 150x150 | 150x150 [ 150x150
Weight(g) 8361 8294 8352 0 0 0
Density (Kg/m3) 2.48 2.46 247 0.00 0.00 0.00
Failure Load(KN) 676 638 694 0 0 0
Comp Strength(Kg/cm2) 306.2 289.0 3144 0.00 0.00 0.00
Mode of failure A A A A A A
Av.Comp.Strength(kg/cm2) 303.2

MODES OF FAILURE ACCORDING TO BS 1881 : Part 116 : 1983

Note : T indicates tensile cracking

Qe EQ!G_-'.
ENG:- AHMED ESSAM
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